

for the proof of fire behaviour according to DIN 4102-1

Reference	FLT 3577716 (Translation of the German test report - no guarantee for translation of technical terms)
Sponsor	Continental Grafix AG Bahnhof-Park 3 CH – 6340 Baar (Schweiz)
Order	2016-04-04 Arrived 2016-04-04
Description of samples	Self-adhesive plastic film to be used on metallic substrates, named "ITac". (for details see page 2)
Delivered	2016-04-04
Content of request	Proof of flammability to classify building materials to class B1 "schwerentflammbar" according to DIN 4102-1
Assessment	The examined material compound meets the requirements of class B1 for "schwerentflammbare" (not easily flammable) building materials according to DIN 4102-1 if suspended freely or with distance if >40 mm to the same or other plain materials. (for details see page 5)
Validity of report	2021-05-31
Sampling	The sample material was sent to the laboratory by the sponsor.

Remark: If the above-mentioned building material is not used as product according to MBO § 2, article 9, clause 1, there is no need for a general building supervisory test report. This test report is not valid if the examined building material is used as product in the meaning of state building prescriptions (MBO § 17, article 3).

This test report does not replace an eventually necessary proof of applicability concerning building supervisory or building laws in the meaning of state building prescriptions. This has to be verified by:

- "allgemeine bauaufsichtliche Zulassung" (general building inspectorate approval) or by
- "allgemeines bauaufsichtliches Prüfzeugnis (general building inspectorate certificate) or by
- "Zustimmung im Einzelfall (exceptional approval).

This test report can serve as a basis for building supervisory procedures for:

- regulated building products for the pre-scribed proof of conformity
- non-regulated building products for the needed proof of applicability.

This test report comprises 5 pages and 3 enclosures.

Approved testing, inspection and certification body

This test report must not be published and copied preceding agreement of the test laboratory and if agreed, only during validity and unchanged concerning appearance and contents. Agreement of the test laboratory has to be given in any case if norms in which the tests are based or other technical standards have changed.



Prüfstelle für das
Brandverhalten
von Baustoffen
Dipl.-Ing. Uwe Kühnast

Steinstrasse 18
D - 14822 Borkheide
Fon: +49 33845 90901
Fax: +49 33845 90909
Mail: info@firelabs.de

PÜZ-Stelle (LBO): BRA09

TEST REPORT

